



136, Jigok-Dong, Giheung-Gu, Yongin-Si, Gyeonggi-Do, 446-909, Korea / TEL+82-31-289-2896 FAX+82-31-287-9062

NO. 2011 - 01 - 0117 - 1

Report of the Requested Test

1. Client

Name : Sung-sik, Moon
 Manufacture : Hueintek, Inc.
 Address : 621-18, Noha-ri, Paltan-myeon, Hwaseong-si, Gyeonggi-do
 Korea (445-909)

2. Product(sample) : T-MAX 32K 35T(Polyester Acoustic Insulation)

3. Request Date and Number : No. 1012959, December 22, 2010

4. Test Results

Items	Standards	Test Results			Reference
		1	2	3	
After flame time	Less than 10 sec	0.0	0.0	0.0	
After glow time	Less than 30 sec	0.0	0.0	0.0	
Char area	Less than 50 cm ²	32.1	34.6	28.8	
Char length	Less than 20 cm	9.6	8.9	8.1	

※ Above the result is tested by KOFEIS 1001

※ Use : Control the quality of product

Reference : 1. This is to certify that the tested sample has been requested by the above mentioned manufacturer.

2. This result can't be used an advertisement, a lawsuit etc.

Date : January 11, 2011

President :

Korea Fire Industry Technology Institute

- Page 1 of 1 -